
Parts Breakdown
Model Santos 62 39703



Parts Breakdown
Model Santos 62 39703

Item No. Description Position Item No. Description Position Item No. Description Position

73420 Axle Lock for 39703 62105 73732 Base Assembly 110V USA Plug for 39703 62300B 73447 Foot for 39703 62348

73421 O-Ring Gasket for 39703 62106 73430 Motor Base for 39703 62301 73448 Screw HM 4x6 for 39703 62351

40912 Complete Cage for 39703 62109 40922 Shifter for 39703 62303 73449 Screw M4x6 for 39703 62352

41016 Cage + Knife Assembly for 39703 62110 73431 Screw M5x20 for 39703 62304 73450 Screw M4x10 for 39703 62353

40913 O-Ring Gasket for 39703 62114 40923 Switch for 39703 62305 AC404 Self (Tube) for 39703 62361

40914 V Ring Gasket for 39703 62116 73733 Brushless Motor 100-120V 50/60Hz for 
39703 62308B AC405 Washer AZ 5 Zn for 39703 62362

73422 Knife Locking Nut for 39703 62119 73435 Central Baffle for 39703 62309 AC406 Screw H M5x10 Zn for 39703 62363

AC402 Tin Blender Knife for 39703 62125 73436 Front Panel for 39703 62310 73735 Thermal Protector 8A for 110V for 39703 62365B

40916 Complete Pentagonal Bowl for 39703 62150 73437 Screw M2.5x8 for 39703 62312 AC407 Thermal Protector for 39703 62366

40917 Pentagonal Bowl for 39703 62151 73438 LCD Screen for 39703 62315 AC408 Motor Silentbloc for 39703 62370

40918 Pentagonal Bowl Cover for 39703 62153 73439 Screw M4x6 for 39703 62322 AC409 Brushless Motor 100-120V 50/60Hz 
for 39703 62375B

40919 Cover Pentagonal Cap for 39703 62154 47268 Boards Set 115V for 39703 62332B AC410 Ground Braid for 39703 62376

73424 Complete Sound Enclosure for 39703 62200 73441 Main Box for 39703 62340 AC411 Washer AZ 4 ZN for 39703 62377

73425 Screw M6x16 for 39703 62203 AC403 Foot for 39703 62341 AC412 Screw H 4x12 Zn for 39703 62378

40920 Bowl Holder Assembly for 39703 62204 73734 Power Cord with USA Plug for 39703 62343B 73452 Case Assembly for 39703 62400

73426 Bowl Holder Center Ring for 39703 62207 73443 Screw for 39703 62344 73453 Base Casing for 39703 62401

40921 Removable Bowl Holder for 39703 62208 73444 Front Plate for 39703 62345 73454 Screw H M4x16 for 39703 62402

73427 Silent Sound Enclosure Door for 39703 62220 73445 Washer for 39703 62346 73455 Table Gasket for 39703 62405

73428 Silent Sound Enclosure Base for 39703 62222 73446 Screw for 39703 62347


